

Weekly Cycle Schedule

Monday

07:00 - HGH: 4 IU

07:00 - Abaloparatide: 350ug

20:00 - Vosoritide: 1 mg

20:00 - MK-677 (20 mg, oral)

20:00 - HGH: 4 IU (Night injection)

20:00 - Abaloparatide: 350ug

Evening - Vorinostat (200 mg) oral

Evening - Raloxifene (60 mg) oral

Evening - Losartan (50 mg) oral

Evening - Metformin (500 mg) oral

Evening - Aromasin: 6.25mg

Tuesday

07:00 - HGH: 4 IU

07:00 - Abaloparatide: 350ug

20:00 - Vosoritide: 1 mg

20:00 - MK-677 (20 mg, oral)

20:00 - HGH: 4 IU (Night injection)

20:00 - Abaloparatide: 350ug

20:00 - Test E: 125mg + Mast E: 200mg

Evening - Vorinostat (200 mg) oral

Evening - Raloxifene (60 mg) oral

Evening - Losartan (50 mg) oral

Evening - Metformin (500 mg) oral

Wednesday

07:00 - HGH: 4 IU

07:00 - Abaloparatide: 350ug

20:00 - Vosoritide: 1 mg

20:00 - MK-677 (20 mg, oral)

20:00 - HGH: 4 IU (Night injection)

20:00 - Abaloparatide: 350ug

Evening - Vorinostat (200 mg) oral

Evening - Raloxifene (60 mg) oral

Evening - Losartan (50 mg) oral

Evening - Metformin (500 mg) oral

Evening - Aromasin: 6.25mg

Thursday

07:00 - HGH: 4 IU

07:00 - Abaloparatide: 350ug

20:00 - Vosoritide: 1 mg

20:00 - MK-677 (20 mg, oral)

20:00 - HGH: 4 IU (Night injection)

20:00 - Abaloparatide: 350ug

20:00 - Test E: 125mg + Mast E: 200mg

Evening - Vorinostat (200 mg) oral

Evening - Raloxifene (60 mg) oral

Evening - Losartan (50 mg) oral

Evening - Metformin (500 mg) oral

Friday

07:00 - HGH: 4 IU

07:00 - Abaloparatide: 350ug

20:00 - Vosoritide: 1 mg

20:00 - ACE-031: 1mg

20:00 - MK-677 (20 mg, oral)

20:00 - HGH: 4 IU (Night injection)

20:00 - Abaloparatide: 350ug

Evening - Vorinostat (200 mg) oral

Evening - Raloxifene (60 mg) oral

Evening - Losartan (50 mg) oral

Evening - Metformin (500 mg) oral

Evening - Aromasin: 6.25mg

Saturday

07:00 - HGH: 4 IU

07:00 - Abaloparatide: 350ug

20:00 - Vosoritide: 1 mg

20:00 - MK-677 (20 mg, oral)

20:00 - HGH: 4 IU (Night injection)

20:00 - Abaloparatide: 350ug

20:00 - Test E: 125mg + Mast E: 200mg

Evening - Vorinostat (200 mg) oral

Evening - Raloxifene (60 mg) oral

Evening - Losartan (50 mg) oral

Evening - Metformin (500 mg) oral

Sunday

07:00 - HGH: 4 IU

07:00 - Abaloparatide: 350ug

20:00 - Vosoritide: 1 mg

20:00 - MK-677 (20 mg, oral)

20:00 - HGH: 4 IU (Night injection)

20:00 - Abaloparatide: 350ug

Evening - Vorinostat (200 mg) oral

Evening - Raloxifene (60 mg) oral

Evening - Losartan (50 mg) oral

Evening - Metformin (500 mg) oral

Evening - Aromasin: 6.25mg

Follistatin: 400mcg for 21 days, every 3 months